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4%
<l n d y Petrol Brush Cutter (THBC43)

No Part No Desciption Qty No Part No Desciption

1 TH119-1 Engine 1 7-1 TH119-7-1 SCREW ST3.5*%16

2 TH119-2 HOUSING ASS'Y 1 7-2 TH119-7-2 BOLT

3 TH119-3 PIPE-COMP. 1 7-3 TH119-7-3 THROTTLELEVER
4-1 TH119-4-1 BRACKET 1 7-4 TH119-7-4 HANDLE COVERRIGHT
4-2 TH119-4-2 BOLT M5%*25 2 7-5 TH119-7-5 HANDLE PIPE RIGHT HAND
4-3 TH119-4-3 GUARD 1 7-6 TH119-7-6 HANDLE BRACKET CENTRE
4-4 TH119-4-4 SCREW 1 7-7 TH119-7-7 HANDLE BRACKETLOWER
4-5 TH119-4-5 BLADE 1 7-8 TH119-7-8 BOLT M5%25
4-6 TH1194-6 BOLT M5*25 4 7-9 TH119-7-9 HANDLE BRACKET UPPER
4-7 TH119-4-7 PLATE 1 7-10 TH119-7-10 BOLT
4-8 TH119-4-8 NUT M5 4 7-11 TH119-7-11 HANDLE GRIP
4-9 TH119-4-9 NUTM10 1 7-12 TH119-7-12 THROTTLE CABLE
4-10 TH119-4-10 PROTECTOR 1 7-13 TH119-7-13 NUT M5
4-11 TH119-4-11 BOSS 1 7-14 TH119-7-14 CLAMP
4-12 TH119-4-12 BLADE 1 7-15 TH119-7-15 BOLT M7*20
4-13 TH119-4-13 BOSS 1 7-16 TH119-7-16 SPRING
4-14 TH119-4-14 SCREWS 1 7-17 TH119-7-17 SAFETY LEVER
4-15 TH119-15 COVER 1 7-18 TH119-7-18 BUTTON

5 TH119-5 GEARCASE ASSY 1 7-19 TH119-7-19 SWITCHASS'Y

6 TH119-6 CAM.TAP.HEAD 1 7-20 TH119-7-20 HANDLE COVER LEFT

8 TH119-20 HARNESS ASSY
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43cc Engine

Fits (THBC43)

No Part No Desciption Qty No Part No Desciption Qty
1 TH120-1 NUT 1 32 TH120-32 Oil seal 1
2 TH120-2 BOLT 2 33 TH120-33 GASKET case 1
3 TH120-3 WASHER 2 34 TH120-34 CRANKCASE right 1
4 TH120-4 SHOE clutch 1 35 TH120-35 SCREW 4
5 TH120-5 WASHER 2 36 TH120-36 WASHER 1
6 TH120-6 BOLT 4 37 TH120-37 FULLEY 1
7 TH120-7 COVER 1 38 TH120-38 GASKET 1
8 TH120-8 ROTOR 1 39 TH120-39 RECOILASS'Y 1
9 TH120-9 Oil seal 1 40 TH120-40 SCREW 4
10 TH120-10 LEVER choke 1 41 TH120-41 SCREW 1
11 TH120-11 BODY ASS'Y 1 42 TH120-42 SCREW 1
12 TH120-12 PLATE 1 43 TH120-43 COVER 1
13 TH120-13 SCREW 2 44 TH120-44 BOLT 2
14 TH120-14 ELEMENT 1 45 TH120-45 MUFFLER ASS'Y 1
15 TH120-15 PLATE 1 46 TH120-46 PLATE 1
16 TH120-16 COVER ASS'Y 1 47 TH120-47 GASKET base 1
17 TH120-17 SCREW 1 48 TH120-48 BOLT 4
18 TH120-18 KEY 1 49 TH120-49 PLATE 1
19 TH120-19 CRANKCASE left 1 50 TH120-50 CARBURETOR 1
20 TH120-20 PIN 2 51 TH120-51 SPARKPLUG 1
21 TH120-21 Bearing 2 52 TH120-52 CYLINDER 1
22 TH120-22 CRANKSHAFT left 1 53 TH120-53 GASKET insulator 1
23 TH120-23 PIN 1 54 TH120-54 INSULATOR 1
24 TH120-24 RING 2 55 TH120-55 SCREW 2
25 TH120-25 PISTON 1 56 TH120-56 COILASS'Y 1
26 TH120-26 BEARING 1 57 TH120-57 SCREW 2
27 TH120-27 RING 2 58 TH120-58 SCREW 1
28 TH120-28 LINK 1 59 TH120-59 SCREW 1
29 TH120-29 CRANKPIN 1 60 TH120-60 COVER 1
30 TH120-30 BEARING 1 61 TH120-61 GROMMET 1
31 TH120-31 CRANKSHAFT right 1 62 TH120-62 Clutch spring 1




